
NOTICE
uoy erofeb noitidnoc doog ni era yeht dna detacidni strap lla evah uoy taht erus ekam esaelP

.ecnadiug rof woleb tsil erawdrah dna tsil trap ot refeR .meti siht fo ylbmessa nigeb
gnirud hsinif eht gnihctarcs tneverp ot ecafrus tfos a no delbmessa eb dluohs meti sihT

.ylbmessa
.gninethgit cidoirep eriuqer yam meti sihT

esaelP .pleh ot ereh syawla si maet eraC remotsuC yldneirf ruo ,ytluciffid gnivah era uoy fl
email moc.heivafas@troppusremotsuc

*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 45 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key

(Two Person Assembly)
  

*
*

*

*
CARE AND MAINTENANCE

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

1-11

Connector

Weight Capacity : 704 lbs (Daybed)                                
                              : 352 lbs (Single Seat)   
Warning : Do not stand on Daybed 
Warning : Do not over torque bolts/screws

Model# PAT7759
Product Dimensions

A 1X

B
C1
C2

D1

D2
E1
E2

F
G1

G2
H

I
K
L

1X

1X
1X

1X

1X

1X

1X

1X

1X

1X
1X

2X
1X

1X

DESCRIPTIONPIECE PICTURE QUANTITY

Part List and Hardware List

2X
2X

M

N

1X
1X

1X

1X

1X
1X

2X

1X

1X
1X

1X

 1X

1X

DESCRIPTIONPIECE PICTURE QUANTITY

Metal Tray 

Plastic Tray 
Cover

Middle Table 2 
Middle Table 1

O
U

Right Seat CushionCSH2
CSH1

Right Curve Side 
Right Plane Side

Le� Curve Side
Le� Plane Side

Back Cushion

Le� Seat
Right Seat 

Le� Back Rest
Right Back Rest

Right BackHead

Left BackHead

Front Side

Middle BackHead

Support J+

Support J-

J+
J-

Support P+
Support P-

P+
P-

Support Q+Q+

Q- Support Q-

Middle Leg

S- Support S-

Support S+S+

R

Support Bar 

65.16"W x 81.89"D x 55.9"H (Daybed)



Part List and Hardware List

NOTICE
uoy erofeb noitidnoc doog ni era yeht dna detacidni strap lla evah uoy taht erus ekam esaelP

.ecnadiug rof woleb tsil erawdrah dna tsil trap ot refeR .meti siht fo ylbmessa nigeb
gnirud hsinif eht gnihctarcs tneverp ot ecafrus tfos a no delbmessa eb dluohs meti sihT

.ylbmessa
.gninethgit cidoirep eriuqer yam meti sihT

esaelP .pleh ot ereh syawla si maet eraC remotsuC yldneirf ruo ,ytluciffid gnivah era uoy fl
email moc.heivafas@troppusremotsuc

*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 45 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key

(Two Person Assembly)
  

*
*

*

*
CARE AND MAINTENANCE

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

Weight Capacity : 352 lbs (Daybed)                                
Warning : Do not stand on Daybed 
Warning : Do not over torque bolts/screws

1X

11X

4X
20X
4X

79X
8X

DESCRIPTIONPIECE PICTURE QUANTITY

HW1

HW2
HW3

HW5

HW6

HW7

HW8

Allen Bolt: M6 x 0.5 x 20 mm

Allen Bolt: M6 x 0.5 x 25 mm

Allen Bolt: M6 x 0.5 x 40 mm

42XHW4 Allen Bolt: M6 x 0.5 x 35 mm

Screw Bolt: M4 x 0.5 x 10 mm

Flat washer: M6 x 1 mm

Le� Seat CushionCSH3

Washer M6 x 5mm

4X

10X
10X
2X

2X
1X

1X

DESCRIPTIONPIECE PICTURE QUANTITY

HW9
HW10
HW11
HW12

HW13

HW14

Allen Key

Screw driver

Key

Gas Lift 200N

Cover Nut M6

Nut M6

Washer M6 x 10mm

Model# PAT7759
Product Dimensions
65.16"W x 81.89"D x 55.9"H (Daybed)

2-11



NOTICE
uoy erofeb noitidnoc doog ni era yeht dna detacidni strap lla evah uoy taht erus ekam esaelP

.ecnadiug rof woleb tsil erawdrah dna tsil trap ot refeR .meti siht fo ylbmessa nigeb
gnirud hsinif eht gnihctarcs tneverp ot ecafrus tfos a no delbmessa eb dluohs meti sihT

.ylbmessa
.gninethgit cidoirep eriuqer yam meti sihT

esaelP .pleh ot ereh syawla si maet eraC remotsuC yldneirf ruo ,ytluciffid gnivah era uoy fl
email moc.heivafas@troppusremotsuc

*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 45 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key

(Two Person Assembly)
  

*
*

*

*
CARE AND MAINTENANCE

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

4X
20X

4X

42X

79X

8X

4X
10X
10X

2X
2X

1X
1X

DESCRIPTIONPIECE PICTURE QUANTITY
HW1
HW2
HW3
HW4
HW5
HW6
HW7

HW8
HW9
HW10

HW11

HW12
HW13
HW14

Allen Bolt: M6 x 0.5 x 20 mm

Allen Bolt: M6 x 0.5 x 25 mm
Allen Bolt: M6 x 0.5 x 35 mm

11XAllen Bolt: M6 x 0.5 x 40 mm

Screw Bolt: M4 x 0.5 x 10 mm

Flat washer: M6 x 1 mm

Allen Key

Screw driver

 Key

Gas Lift 200N

Cover Nut M6

Nut M6

Washer M6 x 10mm

Washer M6 x 5mm

Model# PAT7759
Product Dimensions

Connector

C1
C2

D1

D2
E1
E2

F
G1

G2
H

1X

1X

1X

1X

1X

1X

1X

1X

1X
1X

DESCRIPTIONPIECE PICTURE QUANTITY

Carton Content: PAT7759-1/2

2XN
1X

1X

1X

2X

Metal Tray 

Plastic Tray 
Cover

O
U

CSH1

Right Curve Side
Right Plane Side

Le� Curve Side
Le� Plane Side

Back Cushion

Le� Back Rest
Right Back Rest

Right BackHead

Left BackHead

Front Side

Middle BackHead

R

65.16"W x 81.89"D x 55.9"H (Daybed)

3-11

Weight Capacity : 704 lbs (Daybed)                                
                              : 352 lbs (Single Seat)   
Warning : Do not stand on Daybed 
Warning : Do not over torque bolts/screws



NOTICE
uoy erofeb noitidnoc doog ni era yeht dna detacidni strap lla evah uoy taht erus ekam esaelP

.ecnadiug rof woleb tsil erawdrah dna tsil trap ot refeR .meti siht fo ylbmessa nigeb
gnirud hsinif eht gnihctarcs tneverp ot ecafrus tfos a no delbmessa eb dluohs meti sihT

.ylbmessa
.gninethgit cidoirep eriuqer yam meti sihT

esaelP .pleh ot ereh syawla si maet eraC remotsuC yldneirf ruo ,ytluciffid gnivah era uoy fl
email moc.heivafas@troppusremotsuc

*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 45 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key

(Two Person Assembly)
  

*
*

*

*
CARE AND MAINTENANCE

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

1XLe� Seat Cushion(1 pc)CSH3

Model# PAT7759
Product Dimensions
65.16"W x 81.89"D x 55.9"H (Daybed)

A 1X

B
I
K
L

1X
2X
1X

1X

DESCRIPTIONPIECE PICTURE QUANTITY

Carton Content: PAT7759-2/2

2XM

1X
1X

1X
1X

1X
1X

1X

 1X

1X

DESCRIPTIONPIECE PICTURE QUANTITY

Middle Table 2 
Middle Table 1

Right Seat CushionCSH2

Le� Seat
Right Seat 

Support J+

Support J-

J+
J-

Support P+

Support P-
P+
P-

Support Q+Q+

Q- Support Q-

Middle Leg

S- Support S-

Support S+S+
Support Bar 

4-11

Weight Capacity : 704 lbs (Daybed)                                
                              : 352 lbs (Single Seat)   
Warning : Do not stand on Daybed 
Warning : Do not over torque bolts/screws



E1 D1

D2E2

A

E1

E2

B

D1

D2

i

x2 Bolts

nutes.

x3 Bolts x3 Bolts

STEP 1 : Connect Right Plane Side (E1) & Right Curve Side (E2), tighten Bolt (HW4) 
& Flat washer (HW6) with Allen Key (HW12).

STEP 2:: Connect Left Plane Side (D1) & Left Curve Side (D2), tighten Bolt (HW4) 
& Flat washer (HW6) with Allen Key (HW12).

STEP 4:: Connect the part from step 2, Left Seat (B), tighten Bolt (HW5),
Flat Washer (HW6) with Allen Key (HW12).

STEP 3 : Connect the part from step 1, Right Seat (A), tighten Bolt (HW5),
Flat Washer (HW6) with Allen Key (HW12).

PREPARATION
.tsilstnetnocerawdrahdnatsilstnetnoctraphtiwstraperapmoC.tneserperastrapllaerusekam,tcudorpfoylbmessagninnigeberofeB

.tcudorpehtelbmessaottpmettatonod,degamadrognissimsitrapynafI
:emiTylbmessAdetamitsE 45

:)
m

dedulcni(ylbmessArofderiuqeRslooT
liameesaelP.plehoterehsyawlasimaeteraCremotsuCyldneirfruo,ytluciffidgnivaherauoyfl moc.heivafas@troppusremotsuc

*
*

*

*
*

Allen Key, Key.

HW4
HW6

HW5

HW6

HW5

HW6

HW4
HW6

50%
HW12

50%
HW12

50%
HW12

50%
HW12

5-11



L

K

I
I

F

L

KII
D1

A
B

E1

o assemttp

x16 Bolts

me

x2 Bolts

ble the product.
Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.

PREPARATION

.setunim
Allen Key, Key.

*
*

*

*
*

customersupport@safavieh.comlf you are having difficulty, our friendly Custome

t

r Ca

x2 Bolt

x1 Bolt

ta

re team is always here to help. Please email
Tools Required for Assembly (in

to

cluded):
54Estimated Assembly

STEP 5 : Connect the part from step 3, step 4, Right Seat (A), Front Side (F),
tighten Bolt (HW4), (HW5), Flat Washer (HW6) with Allen Key (HW12).

STEP 6 : Connect Middle Table 1 (K) & Middle Table 2 (L), tighten Bolt (HW4),
Flat Washer (HW6) with Allen Key (HW12).

STEP 8 : Connect the part from step 6, step 7,
tighten Bolt (HW4), (HW5), Flat Washer (HW6) with Allen Key (HW12).

STEP 7 : Connect the part from step 5 & Middle Leg (I),
tighten Bolt (HW4), Flat Washer (HW6) with Allen Key (HW12).

nod,degamadrognissimsitrapynafI
:emiT

HW12

HW12

50%

50%

HW4
HW6

HW6
HW4

HW12

HW6

HW5

HW4
HW6

50%

HW12

50%

B

A

F

E2

D2

x4 Bolts

x2 Bolts

HW6

HW5

HW4
HW6

6-11



G1

H

G2N

H

M
G1

L

G2

G1

M

H

G2

rauoyfl moc.heivafas@troppusremotsuc

*
*

*

*
*

Allen Key, Key.
having difficulty, our friendly Customer Care team is always here to help. Please email

Tools Required for Assembly (included):
54Estimated Assembly Time:

If any part is missing or damaged, do not attempt to assemble the product.
Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.

PREPARATION

.setunim

e

x8 Bolts
x2 Bolts

x4 Bolts

x2 Bolts x4 Bolts

x2 Bolts

STEP 10 : Connect the part from step 9, Right BackHead (G1), Left BackHead (G2),
tighten Bolt (HW4), Flat Washer (HW6) with Allen Key (HW12).

STEP 9 : Connect Middle BackHead (H), Connector (N),
tighten Bolt (HW2), Flat Washer (HW6) with Allen Key (HW12).

STEP 11:: Connect the part from step 8, step 10,
tighten Bolt (HW2), (HW4), Flat Washer (HW6) with Allen Key (HW12).

STEP 12:: Connect the part from step 11, Support Bar (M),
tighten Bolt (HW2), Flat Washer (HW6) with Allen Key (HW12).

50%

50%

HW12

HW12

HW6

HW4
HW6

HW2

HW6 HW2

HW4
HW6

HW12

HW6
HW2

50%

HW12

50%

L

7-11



R

A

B

C1

C2

x8 Bolts

Allen Key, Key.
*
*

*

*
*

customersupport@safavieh.comlf you are having difficulty, our friendly Customer Care team is always here to help. Please email
Tools Required for Assembly (included):

54Estimated Assembly Time:
If any part is missing or damaged, do not attempt to assemble the product.
Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.

PREPARATION

.setunim

STEP 13: Connect the part from step 12, Right Back Rest (C1), Left Back Rest (C2)
tighten Bolt (HW2), Flat Washer (HW6) with Allen Key (HW12).

STEP 14 : Firmly, tighten the bolts. Put the lounge frame upright

STEP 15 : Connect Support J+/J-, Support P+/P-, Support Q+/Q-, Support S+/S-,
tighten Bolt (HW1), Screwdriver (HW14).

STEP 16 : The first pipe (1) of the cover has washing label.
Connect Support J, Cover (R)

HW14

J

1

HW1

S-

4
3Q-Q+

2P+ P-
J-

S-S+

J+ 1
Q-

P-

J-

S+

Q+

P+

J+

HW14

100%

HW12

50%

HW2
HW6

HW12

100%

8-11

Washing 
label



R

RR

minutes.

PREPARATION
.tsilstnetnocerawdrahdnatsilstnetnoctraphtiwstraperapmoC.

HW13

tneserperastrapllaerusekam,tcudorpfoylbmessagninnigeberofeB
.tcudorpehtelbmessaottpmettatonod,degamadrognissimsitrapynafI

:emiTylbmessAdetamitsE 45
:)dedulcni(ylbmessArofderiuqeRslooT

liameesaelP.plehoterehsyawlasimaeteraCremotsuCyldneirfruo,ytluciffidgnivaherauoyfl moc.heivafas@

STEP 20 : Connect the part from step 14, step 19, tighten Bolt (HW4), Flat Washer (HW6),
 Washer M6x5mm (HW7), Nut M6 (HW9) with Allen Key (HW12), Key (HW13).

troppusremotsuc

*
*

*

*
*

Allen Key, Key.

STEP 17 : Connect the part from 16, Support P

STEP 19 : Connect  the part from 18, Support S, 

STEP 18 : Connect the part from 17, Support Q, 

Q

P

J

HW4

HW7

HW6

HW9

HW6

Q

P

S 4

3

2

80%

80%
HW12

x6 Bolts

9-11



S

HW13

STEP 24 : Push hemisphere Cover (HW10)

STEP 21 : Connect the part from step 20, step19 tighten Bolt (HW5), Flat Washer (HW6), 
Washer M6x10mm (HW8), Nut M6 (HW9) with Allen Key (HW12), Key (HW13).

STEP 23 : Connect the part from step 22, gas lift 200 (HW12), tighten Bolt (HW3), 
Flat Washer (HW6), Washer M6x10 (HW8), Nut M6 (HW9) with Allen Key (HW12), Key (HW13).

HW13

STEP 22 : Connect the part from step 21, gas lift 200 (HW11), tighten Bolt (HW3), 
Flat Washer (HW6), Washer M6x5mm (HW7), Nut M6 (HW9) with Allen Key (HW12), Key (HW13).

Allen Key, Key.

10-11

*
*

*

*
*

cu

HW13

stomersupport@safavieh.comlf you are having difficulty, our friend

minutes.

PREPARATION
.tsilstnetnocerawdrahdnatsilstnetnoctraphtiwstraperapmoC.tneserperastrapllaerusekam,tcudorpfoylbmessagninnigeber

ly Cu

o

stomer Care team is always here to help. Please email
Tools Required

feB
.tcudorpehtelbmessaottpmettatonod,degamadrognissimsitrapynafI

:emiTylbmessAdetamitsE 45
:)dedulcni(ylbmessArof

HW5

HW8

HW6

HW6

HW9

S

HW3

HW6

HW7

HW9
HW6

HW11

HW3

HW8
HW6

HW11

HW10

100%

100%80%

HW12

100%

HW12

100%
HW12

80%

x2 Bolts
x2 Bolts

x2 Bolts



CSH3

CSH2

CSH1 CSH1

U
O

Allen Key, Key.

11-11

*
*

*

*
*

customersupport@safav

STEP 27: STEP 28 : Finish Victoria Double Daybed

STEP 26 : Put the Cushion (CSH2), (CSH3)

ieh.comlf you are having difficulty, our friendly Customer Ca

STEP 25 : Connect the part from step 24, Metal Tray (O), PlasticTray (U).

Connect the part from step 25 & the Cushion (CSH1). 
Fixing Cover by tying. Fixing the Cushion (CSH2), (CSH3).  

re team is always here to help. Please email
Tools Required for Assembly (included):

54Estimated Assembly Time:
If any part is missing or damaged, do not attempt to assemble the product.
Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.

PREPARATION

.setunim




